I DN\ 2 %5 (Report ID): 1011093-085~1

Pony Testing Infernational Gronp

HH K V% I A AR

Lithium Battery Drop Test Report

FE 4 R YX-Li-022148-LAR
LALHAL IRFETTHR LT A R W]
G IRFETHR AT A FRA

PONY i & il iX
Pony Testing International Group

WWWw.ponytest.com
AR TR T2 Bk . B AT DUER AR .



595 1011093-085~1 A T o 1]

—. KRR

e YX-Li-022148-LAR LR YX-Li-022148-LAR
TACHAL REEN KA AR A

B, ARSETAR K HL A7 PRA ]

FrR e s 14.8V WUE R 2200mAh

ke RS ARAH AETES FORRAR bR
(X ) 19.5x21x30cm ot B3R AR

BB 10KG CEN gy 48 MAH
WATFA6 HIY | 2010-11-07 WAL R H ] | 2010-11-26

L AR

QB O a8 i ds findt P —— R BV AS)

= MR H
1.2 KPRV R

PU. R4 i

CRELF B R, AN 1.2 KERTR 5 st oA, ot ToMR, ToRBE,
BRAE, REiaig, i .

HEAEN - ﬁEP‘ "

HeAEH . 2010 4 11 H 26 H



595 1011093-085~1 o2 4t2

SN WIRES

RS

AT I R PEREAT 1.2 KERTESG o R RRPFREAT 5 IRAN RS 17 [k 1k, BEoR
AMER P P At Bt AL 52 40, AMENRIE S, USRS A A (i D
GAHERS, JF H BT AR

S|
v
T T
/
/
HI T
| "
§
7N MR A%
SZSB-079 ki &
‘. MR
vk a2 1
kv 7 1A BRiil) HITH] Ml 2 bt

o




